Preliminary Engineering Report
for the

New London WWTP

Howard County, Indiana

presented to:

Howard County Commissioners
and the
Town of Russiaville

December 19, 2016

Prepared by:

HomeTown Engineering, LLC
5610 University Drive
Indianapolis, IN 46219

(317) 780-8805

Homelow:
omeiown
ENGINEERING, LLC




TABLE OF CONTENTS

Report PAGE
Chapter 1 — Introduction
N =T o T=T Y PSP 1-1
Chapter 2 — Project Planning Area
F AV o Yo | o o HO PO OO PP P R PO 2-1
B. Environmental Resources Present........ccueeeeiieciiieeeececcieeee e 2-1
a. Disturbed and Undisturbed Land..........cccccceeeeciiieeeieiiiiieee e, 2-1
b. Historic/Archeological RESOUICES .........ceevvuveeeeiveeeciiee e e 2-1
(o U o = Tol IR 1 =T R EPT 2-2
[...]
NOTE: Estimated population data from 1970 through 2014 was obtained from STATS
Indiana, except for New London

* STATS Indiana does not provide population projections for individual town/year

(a) Howard County population projections was obtained from STATS Indiana

(b) Monroe Township population for the year of 2025 & 2035 was calculated using linear
regression y = 8.2838x - 15219 (Equation was obtained from the percentage change of
Monroe township population per year and population STATS from 1970 - 2015)

(c) New London population data was obtained from census block that incorporated New
London by using 2000 and 2010 census block

(d) New London 2025 and 2035 population projections was calculated by assuming New
London has the same percentage change per year in population as for Monroe Township

2,000 Monroe Township Population (1970 - 2015)

1,800
1,600 y = 8.2838x - 15219

1,400
1,200
1,000
800
600
400
200

0
1965 1970 1975 1980 1985 1990 1995 2000 2005 2010 2015 2020

Populations

Year

Preliminary Engineering Report — December, 2016
New London
Howard County, Indiana



D. Community Engagement

A public hearing will be held to discuss this report and its findings after submittal to
and authorization by IOCRA. The documentation from the Public Hearing will be
included in Appendix B.

Preliminary Engineering Report — December, 2016
New London
Howard County, Indiana



TABLE 3-6
NEW LONDON OPERATION AND MAINTENANCE EXPENSES 2015

Income

Sludge Loan Survey for

2015 Duke Chemicals | Testing Repairs Hauling Permits | Repayment | Taxes | Insurance | PO Box Grant
January $589.07 $51.82 $100.00 $537.50
February $543.64 $234.36 $850.00 | $1,086.00 | $700.00 $537.50
March $490.54 $299.86 | $13.00 $50.00 $537.50

April $864.00 $2,823.18 $537.50 | $41.09 $55.00 $650.00
May $546.62 $416.52 $537.50

June $605.86 S114.64 $4,865.30 $1,911.00 $250.00
July $543.94 $537.50
August $511.79 $537.50

September $539.76 $226.50 $537.50 $1,911.00 $250.00
October $1,100.00 $2,717.46 $537.50
November $516.03 $537.50
December $14,865.30

Totals $6,851.25 | $1,343.70 | $13.00 | $6,490.64 | $1,086.00 | $750.00 | $25,105.60 | S41.09 | $3,822.00 | S$55.00 | S$1,150.00

TOTAL EXPENSES $46,708.28

Preliminary Engineering Report — December, 2016

New London

Howard County, Indiana




CHAPTER 3 — EXISTING FACILITIES

A.

Location Map

Figure 3-1, contained in Appendix A, provides a USGS Topographical Map with the
service area and treatment plant location identified. Also included on Figure 3-1 is
the existing New London wastewater collection system that was drawn from the
existing plans and has not been field verified.

History

The New London Conservancy District was established in 1995 to provide
wastewater service to the residents of the community. The District was dissolved at
the end of May 2013 and the Town of Russiaville now operates the New London
wastewater utility serving a population of approximately 144 people and 58
customers. Potable water is obtained from private residential wells. The Town of
Russiaville also owns and operates its own wastewater collection and treatment
facility within two miles of the New London Conservancy District boundaries.

Sanitary sewers and a wastewater treatment plant were constructed in New
London in 1995. It was stated in a public meeting that the plant was purchased
used at the time it was installed; however, no documentation could be located to
support this. According to the design summary submitted to IDEM at the time of
installation, the treatment plant is rated to treat 20,000 gpd with a peak design
flow of 100,000 gpd.

The sanitary sewer system is a separate system consisting of approximately 7,050
lineal feet of 8-inch PVC gravity sewer pipe, 27 manholes, 8 cleanouts, 2 grinder
pump lift stations, and approximately 3,425 lineal feet of 2-inch through 3-inch
diameter force main. Table 3-1 identifies the sanitary sewer system in New London.
Piping quantities and sizes were taken from construction plans and have not been
field verified. The depth of the gravity sewers ranges from 4 to 12 feet.

TABLE 3-1
NEW LONDON SANITARY SEWER COLLECTION SYSTEM

PIPE SIZE (INCH) TYPE MATERIAL LENGTH (FEET)
8 Sanitary PVC 7,050
8 Effluent PVC 383
6 Effluent PVC 870
2 Force Main PVC 210
2.5 Force Main PVC 1,993
3 Force Main PVC 1,220

Preliminary Engineering Report — December, 2016
New London
Howard County, Indiana



The collection system is in relatively good condition. A previous smoke testing
study, completed in 2003, did not find any significant sources of infiltration or
inflow. Five clean outs, five manholes, one sump pump, and one catch basin were
identified as potential sources of clear water. Based on the flows to the WWTP,
identified in Table 3-2, it appears that the collection system is tight.

The two pump stations, designated the South and North Pump Stations, are rated
to pump 50 gpm and 40 gpm respectively. The South Pump Station has two 5 hp
pumps that each run on average 1.5 hours per day. The North Pump Station has
one operating 2 hp pump that runs on average 1.4 hours per day. The effluent pipe
from the South Pump Station is connected to the effluent force main downstream
of the North Pump Station.

Appendix C to this report contains a copy of the Town’s NPDES discharge permit.
Appendix D provides the original construction permit for the treatment plant and

collection system. Figures 3-2 and 3-3, in Appendix A, are copies of the plan and
profile sheets of the New London Wastewater Treatment Plant. Table 3-2
summarizes the plant operation for the most recent 12 months available.

TABLE 3-2
NEW LONDON
WWTP OPERATIONS SUMMARY

TOTAL RAW RAW RAW FINAL FINAL FINAL
MONTH FLOW CBOD TSS AMMONIA CBOD TSS AMMONIA
Sep '15 0.0094 175 88 69.1 2.7 2.8 0.044
Oct '15 0.0092 188 87 49.32 2.4 3.0 0.032
Nov '15 0.0086 173 179 62.25 1.7 2.9 0.030
Dec '15 0.0092 201 130 42.68 2.5 2.1 0.551
Jan'l6 0.0094 173 133 47.15 2.1 2.7 1.762
Feb '16 0.0077 185 138 55.28 2.8 2.8 4.321
Mar '16 0.006 190 194 57.22 2.1 3.2 0.076
Apr'l6 0.0084 154 119 50.68 3.4 4.8 0.017
May '16 0.0087 150 115 61.45 4.4 6.0 0.022
Jun'le 0.0094 188 134 62.62 3.7 6.3 0.299
July '16 0.0099 174 162 20.13 3.4 4.9 0.013
Aug '16 0.0127 225 231 58.15 3.1 3.6 0.886
Average 0.0091 181.33 142.50 53.00 2.86 3.76 0.671
Permit Limits .020 Summer 20.0 24.0 2.5
Winter 25.0 30.0 3.8

During the 12-month period, the treatment plant exceeded NPDES permit limits for

ammonia one time. This was the only violation reported.
Preliminary Engineering Report — December, 2016

New London

Howard County, Indiana



Table 3-3 provides the average daily concentrations and loadings for the monitored
wastes for the 12-months ending august 2016. Table 3-4 identifies the calculated
average flows at the WWTP that would be expected based on Ten States Standards.

TABLE 3-3
WWTP CONCENTRATIONS AND LOADINGS

INFLUENT
PARAMETER Conc. (mg/l)

Daily Load (lbs)

EFFLUENT
Conc. (mg/l) Daily Load (lbs)

CBOD5 181 13.7 2.9 .22

TSS 142 10.8 3.8 .28

NH3-N 53 4.0 7 .05
TABLE 3-4

CALCULATED FLOW SUMMARY

Plant Design Flow

Peak Design Flow

Domestic (D) 9,520
Commercial/Institutional (C) 0
Industrial (1) 0
Total DCI 9,520
Peak Sustained Infiltration 4,270
mile

Total Existing Flow 13,790
Peak Anticipated DCI 40,027
Peak Recorded DCI 23,000

Condition of Existing Facilities

20,000 gpd

100,000 gpd per design summary

Based on 70 gpcd and 144 people

Based on 400 gallons per inch-diameter

Based on Ten States Standards

The wastewater treatment plant consists of a package extended aeration facility
using coarse bubble diffusers, a comminutor no longer in service, secondary
clarification, a Parshall flume and ultrasonic flow meter, disinfection by
hypochlorite tablet, dechlorination by sodium bi-sulfite, and an aerobic digester. An
emergency generator is on the plant site. Digested sludge is transported to Kokomo
for ultimate disposal. According to documentation at the Indiana Department of
Environmental Management (IDEM), the plant is rated to treat 20,000 gallons per

Preliminary Engineering Report — December, 2016
New London
Howard County, Indiana



day (gpd); however, the Operations and Maintenance Manual indicates that the
plant is rated for 30,000 gpd. Based on engineering calculations and using Ten
States Recommended Standards for Wastewater Treatment as the design basis, the
plant capacity is 30,000 gpd. Ten States Recommended Standards for Wastewater
Treatment is the recommended standard used by the State of Indiana for
wastewater treatment plant design.

The structure of the wastewater treatment plant is rusting, and plates have been
welded to keep the tankage intact. Most of the air lines are rusting, and several of
the diffuser are not operational. The catwalk and railing are unsafe and cannot be
used for maintenance of the plant. One of the blowers is original to the plant and
needs to be replaced. It has outlived its useful life and can no longer provide the air
necessary for the efficient operation of the plant.

One extended aeration tank provides biological treatment of the organic wastes.
The aeration basin is 32.5 feet by 12 feet by 10.5 feet deep, and can hold a total of
30,630 gallons. Utilizing a recommended organic loading of 15 Ibs BOD/1000 cf per
Ten States Standards, the aeration basin is capable of treating 51,480 gpd based on
an average daily loading of 143 mg/| of BOD. Several of the diffusers in the aeration
basins are nonfunctional and need to be replaced.

The purpose of the secondary clarifier is to provide detention time and equipment
to separate and remove settleable solids. The secondary clarifier is a round clarifier
that measures 12 feet diameter by 10.25 feet SWD. Based on current design
standards, the clarifier is sized to treat the design flow of 45,200 gpd based on a
surface overflow rate of 400 gpd/sf, and are rated to treat a peak hourly flow of
113,000 gpd at a surface overflow rate of 1000 gpd/sf.

Final treatment at the plant consists of chlorination for disinfection and
dechlorination by sodium bi-sulfite. The chlorine contact tank measures 5’ by 10’
by 4’ SWD, and the size allows for a detention time of 107 minutes at design flows.
Standards require a minimum detention time during peak flows of 15 minutes,
which calculates to a peak flow capacity of 143,600 gpd.

Biosolids (sludge) management at the wastewater treatment plant is handled by
one aerobic digester. The tank is 10.67' by 12' by 10.5’ deep with a volume of
10,050 gallons. This size provides a storage capacity of 113 days at 2% solids, which
exceeds the recommended standard of 90 days storage.

The plant is being operated efficiently and is meeting NPDES limits. The biggest
problem is the limited number of customers and therefore, the insufficient funding
available for operations and maintenance. Currently, Russiaville is providing all
labor to operate the plant at no cost to the customers of New London. This

Preliminary Engineering Report — December, 2016
New London
Howard County, Indiana



generosity on the part of the neighboring community is not a permanent solution
to the problem.

D. Financial Status of Existing Facilities

The rate structure for New London provides for a monthly rate based on the
number of people living in the house, as identified following:

TABLE 3-5
RATE STRUCTURE

One Person $78.16
Two People $82.07
Three People $85.96
Four People $89.87
Five People $93.79
Six People $97.70
Commercial Account $97.70

There is no minimum payment for a vacant structure, and the maximum payment
per month is $97.70.

Russiaville maintains separate and independent records for the New London
System. When all aspects of utility operation are taken into consideration, the
system is operating at a loss. Table 3-6, on the following page, identifies the
expenses incurred by the New London system in 2015. Please note that Russiaville
is not charging any labor costs to the residents of New London for the operation
and maintenance of the plant. Russiaville estimates that the operator spends
approximately 10% of his time at the New London plant.

The total costs expended by the New London System in 2015 were $46,708,
exclusive of labor costs. The total billing in the same period was $51,279 and
payments received was $46,334. The receipts indicate that approximately 5
customers, or almost 10%, are not paying on a regular basis. The payments received
did not cover maintenance expenses.

The Financial Advisor’s Report is provided in Appendix E.

E. Water/Energy/Waste Audits

There have not been any water, energy, and/or waste audits conducted for the
New London Utility.

Preliminary Engineering Report — December, 2016
New London
Howard County, Indiana



CHAPTER 4 - NEED FOR PROJECT
A. Health, Sanitation and Security

The New London Conservancy District dissolved in May of 2013. Since that time, the
Town of Russiaville took over ownership of the facility and has been operating and
maintaining the New London Wastewater Treatment Plant and collection system.
Russiaville has not been charging the customers of the New London system for the
time involved in the operation and maintenance of the plant. As identified in
Chapter 3, the residents of New London are already paying a high monthly fee to
maintain the plant and collection system.

Improvements are needed at the plant to keep the plant operating in compliance
with its NPDES Discharge Permit and to enhance the safety of the operators.

B. Aging Infrastructure

The New London treatment plant is over twenty years old and parts are nearing the
end of their useful life. As previously discussed, the tankage is rusting and has been
reinforced with welded steel plates. Most of the piping is rusting away. The catwalk
and handrails are unsafe and cannot be used for the maintenance of the equipment.

C. Reasonable Growth — Flow and Loading Projections

As addressed in Chapter 2, the twenty-year population projections for the
Community indicate moderate growth with a projected population of 169 in the year
2035. Table 4-1 provides a projection of the future flows and wasteloads from the
projected population of 169. The table provides the projected flows using Ten States

Standards.
TABLE 4-1
PROJECTED WASTEWATER FLOWS AND LOADINGS
NEW LONDON RUSSIAVILLE TOTAL
Population 169 people 1,121 people 1,290 people
Projected Flow (1) 16,900 gpd 112,100 gpd 129,000 gpd
Projected BOD (2) 28.7 pounds 190.6 pounds 219.3 pounds
Projected SS (3) 33.8 pounds 224.2 pounds 258.0 pounds
Projected Ammonia (4) 5.9 pounds 39.2 pounds 45.15 pounds

(1) Based on 100 gpcd

(2) Based on .17 Ibs/person/day

(3) Based on .20 Ibs/person/day

(4) Based on 0.35 lbs/person/day

Preliminary Engineering Report — December, 2016, Revised May 2017
New London
Howard County, Indiana

4-1



The Russiaville Wastewater Treatment Plant is rated to treat an average daily flow of
.2 mgd and a peak flow of .45 mgd. The average daily flow to the plant for the 12
months ending October 2016 was .1273 mgd. With the addition of New London
flows, the Russiaville WWTP will continue to have additional capacity for projected
future growth.

Preliminary Engineering Report — December, 2016, Revised May 2017
New London
Howard County, Indiana

4-2



CHAPTER 5 — ALTERNATIVES CONSIDERED

Several options exist and will be considered in this section for the resolution of the sanitary
wastewater collection and treatment problems in Romney. The alternatives includes:

A. No Action

B. Treatment Alternatives
1. Regionalization with Russiaville
2. New Treatment Plant
3. Plant Rehabilitation

A. NO ACTION ALTERNATIVE

The “No Action” alternative suggests that New London will retain its wastewater treatment
plant in its current condition. As previously described, the plant is nearing, or has reached,
the end of its useful life. If no action is taken, the plant will continue to deteriorate until the
structure rusts completely through and a spill event is unavoidable. In its current state, it is
unsafe for the operators to utilize the catwalks and handrails.